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Filter Test Report

I. Media Descriptions
1. Manufacturer : Trimeltech CO.,LTD.
2. Sample Name : 20gsm HEPA H12 (HFM02012M)
3. MediaColor : White

Il .Testing Conditions
1. Ted standard : EN 1822-3:2009
Equipment : TSI 3160

3. Volume airflow rate : 10.8 LPM
4. Teding area: 100 cn?
5. Facevelocity : 1.8 cm/sec
6. Temperature and humidity : 25+5°C ; 30+10%
7. Aerosol : DEHS
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[1. Testing Results

1. Filtration mediaweight : 20.3 g/m?

2. Initial pressure drop : 0.4 mmH20O

3. MPPS: 0.025um

4. |Initial Efficiency @MPPS : 98.26 %

5. MediaClass: E11

6. Penetration at Different Particle Size

D(um) | Eff. (%) Pen. (%)

0.015 99.0132810 0.9867190
0.02 98.5537854 1.4462146
0.025 98.2641135 1.7358865
0.03 98.2986649 1.7013351
0.035 98.3150299 1.6849701
0.04 98.4153125 1.5846875
0.05 98.7258260 1.2741740
0.07 99.0127613 0.9872387
0.09 99.3035954 0.6964046
0.10 99.4332934 0.5667066
0.12 99.7499412 0.2500588
0.14 99.8149361 0.1850639
0.16 99.8649816 0.1350184
0.18 99.8876668 0.1123332
0.20 99.9114691 0.0885309
0.30 99.9482794 0.0517206
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Fig.1 Penetration at Different Particle Size
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